
 

 

Leg Installation 

 

1. Remove legs and hardware from red zip bag labeled “legs”. 

2. Place a leg at one corner inset 1/4” – 1/8” as shown in Photo 1 below. 

 

 

         Photo 1. 

3. Place a screw, supplied in hardware bag inside the leg bag, in each hole in the leg as shown in 

Photo 2 below. 

 

       Photo 2. 



4. Using a #2 square bit/screwdriver or a #2 phillips bit/screwdriver, show in Figures 3, 4, and 5 

below, turn the screw clockwise until the leg is snug with the bottom of the piece of furniture.  

Use caution to get too tight.  Repeat for the second screw. 

 
                          Photo 3.  #2 Square Bit and Screw 
 

 
              Photo 4.  #2 Square Head Screwdriver 
 

 
            Photo 4.  #2 Phillips Head Screw Driver 

 
 

5. Repeat steps 2-4 for the remaining three corners. 
 


